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ECHNICAL INFORMATION


For Models


Country


Description


T 68657
Subject


Current part New part NoteQ'tyItem No. I/CQ'ty


Implementation


Interchangeability(I/C)


Change of + Flat Head Screw M5x25


5012B


All countries


+ Flat head screw M5x25 has been replaced by + Pan head screw M5x25.
See illustration below.


010 Yes1 1
+ Flat Head Screw M5x25
251293-4


+ Pan Head Screw M5x25
251210-4


+ Pan Head Screw M5x25
for tension adjustment of chain blade


(251210-4)


From serial No. 123696E (May, 2003)







